
 

 

 

Package leaflet: Information for the user 

 

Paracetamol Actavis, 500 mg tablets 

paracetamol 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

What is in this leaflet  

1. What Paracetamol Actavis is and what it is used for 

2. What you need to know before you use Paracetamol Actavis 

3. How to take Paracetamol Actavis 

4. Possible side effects 

5. How to store Paracetamol Actavis 

6. Contents of the pack and other information 

 

 

1. What Paracetamol Actavis is and what it is used for 

 

The active substance of Paracetamol Actavis is paracetamol, which belongs to analgesic medicines. 

Paracetamol inhibits prostaglandin synthesis and thus has analgesic and antipyretic effect. 

 

Paracetamol Actavis is used for fever and mild to moderate pain, incl. headache, toothache, joint pain 

and menstrual pain. 

 

 

2. What you need to know before you use Paracetamol Actavis 

 

Do not take Paracetamol Actavis 

- if you are allergic to active substance or any of the other ingredients of this medicine (listed in 

section 6). 

- if you have severe liver disease. 

 

Warnings and precautions 

Talk to your doctor or pharmacist before taking Paracetamol Actavis. 

- if you have hepatic or renal impairment, 

- if you have acute hepatitis (liver inflammation), 

- if you regularly use alcohol. You may need lower doses and shorter treatment period, otherwise 

you may develop hepatic impairment, 

- if you have deficiency of enzyme called glucose-6-phosphate dehydrogenase, 

- if you have haemolytic anaemia (abnormal destruction of red blood cells), 

- if you are using other analgesics containing paracetamol, as it may cause serious damage to 

your liver, 

- if you us analgesics frequently and for long periods, as prolonged use may cause severe or more 

frequent headache. Do not increase your dose of analgesic medicine, but consult with your 

doctor, 

- if you are asthmatically hypersensitive to acetylsalicylic acid, 



 

 

 

- if you use medicines that are known to affect liver, 

- if you have fluid retention or eating disorder, caused by e.g. drinking alcohol, anorexia or 

wrong diet, 

- low levels of glutathione, as this may increase the risk of side effects. 

 

It is recommended to contact your doctor, if you have high fever or symptoms of infection after more 

than 3 consecutive days of treatment or if the pain persists after more than 5 consecutive days of 

treatment.  

 

Other medicines and Paracetamol Actavis 

Tell your doctor or pharmacist if you are using or have recently used or might use any other 

medicines. 

This is particularly important if you take: 

- flucloxacillin (antibiotic) due to the serious risk of blood and fluid disorders (high anion gap 

metabolic acidosis) which must be treated urgently and may occur especially if there is severe 

kidney damage, sepsis (when bacteria and their toxins circulate in the blood causing organ 

damage), malnutrition, chronic alcoholism, and when maximum daily doses of paracetamol are 

used. 

- metoclopramide or domperidone (antiemetic), as they might strengthen the effect of 

paracetamol. 

- cholestyramine and cholestipol (to lower cholesterol content) and medicines used to slow down 

stomach emptying, as they might weaken the effect of paracetamol. Paracetamol should be 

administered one or more hours before or several hours after administering 

cholestyramine/cholestipol. 

- anticoagulants (blood thinners such as warfarin and other coumarin), as the anti-clotting effect 

may increase due to prolonged regular use of paracetamol, i.e. it increases the risk of 

haemorrhage. Paracetamol does not have such effect when taken in normal doses. 

- in case of paracetamol overdose, alcohol may strengthen its hepatotoxic effect and contribute to 

the development of acute pancreatitis, which was observed in one patient who had taken large 

doses of paracetamol. 

- do not use paracetamol regularly with imatinib or avoid this combination altogether. 

 

Paracetamol Actavis with food, drink and alcohol 

Avoid drinking alcohol during paracetamol treatment. Chronic alcohol consumption increases the risk 

of drug-induced intoxication even when used at therapeutic doses. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

If necessary, Paracetamol Actavis can be used during pregnancy, but prolonged use of large doses 

should be avoided. 

Paracetamol is excreted in breast milk, but does not affect the baby. Thus, you can use paracetamol 

during breast-feeding, if you do not exceed recommended dose. Take special care with prolonged use. 

 

Driving and using machines 

Paracetamol Actavis has no significant effect on the ability to drive or use machines. 

 

Paracetamol Actavis contains lactose and wheat starch 

If you have been told by your doctor that you have intolerance to some sugars, consult your doctor 

before taking this medicine. 

This medicine has a very low gluten content (derived from wheat starch). It is considered 'gluten-free' 

and is very unlikely to cause problems in people with celiac disease. 

If you have an allergy to wheat (different than celiac disease), do not use this medicine. 

 



 

 

 

3. How to take Paracetamol Actavis 

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure.  

 

Do not exceed the recommended dose. Keep in mind that doses exceeding the recommended dose 

may cause extremely severe hepatic impairment.  

Recommended dose is: 

Adults and adolescents with body weight more than 50 kg: 

500 mg-1000 mg (1-2 tablets) in every 4-6 hours, maximum 3 grams (6 tablets) a day divided into 

single doses. 

 

Children 

Children’s doses depend on body weight and suitable pharmaceutical form. Administration in children 

must be regular, including at night, recommended at 6-hour intervals, in other cases at minimum 4-

hour intervals. Recommended daily dose of paracetamol is 60 mg/kg of body weight divided into 4 or 

6 doses. 

 

Children and adolescents weighing 43-50 kg (approximate age 12-15 years) 

Usual dose is 1 tablet (500 mg) in every 4 hours as necessary, up to maximum daily dose of 5 tablets 

(2.5 g). 

 

Children weighing 34-43 kg (approximate age 11-12 years) 

Usual dose is 1 tablet (500 mg) in every 6 hours as necessary, up to maximum daily dose of 4 tablets 

(2 g). 

 

Children weighing 26.-34 kg (approximate age 8-11 years) 

Usual dose is ½ tablet (250 mg) in every 4 hours or 1 tablet (500 mg) in every 6 hours as necessary, 

up to maximum daily dose of 3 tablets (1.5 g).  

 

Children under 6 years of age (weighing less than 26 kg) 

Paracetamol Actavis is not indicated for children under 6 years of age due to its high active substance 

content. 

 

Renal impairment 

In case of renal impairment paracetamol should be used with caution, and in case of severe renal 

impairment it is recommended to increase dosage interval.  

 

Hepatic impairment  

In case of hepatic impairment paracetamol should be used with caution.  

 

Elderly patients 

No dose adjustment is necessary in elderly patients.  

 

Chronic alcoholism 

Chronic alcohol consumption may increase the toxicity risk of paracetamol. In such patients, the 

interval between two doses must be at least 8 hours. Do not exceed daily 2 g dose of paracetamol.  

 

If you have the impression that the effect of Paracetamol Actavis is too strong or too weak, talk to 

your doctor or pharmacist. 

 

If you take more Paracetamol Actavis than you should 

In case of overdose, contact your doctor immediately, even if you feel good. Paracetamol overdose 

may cause slowly evolving but serious hepatic impairment. Contact the nearest hospital immediately, 



 

 

 

because it is crucial to early administration of antidote is crucial for preventing hepatic impairment. 

Take the remaining tablets and the package with you. The symptoms of hepatic impairment usually 

occur after a few days. Delayed symptoms of overdose may include nausea, vomiting, anorexia (loss 

of appetite), paleness and abdominal pain, and these symptoms usually occur within 24 hours. 

 

If you forget to take Paracetamol Actavis 

Do not take a double dose to make up for a forgotten dose. 

 

If you forget to take Paracetamol Actavis 

Abrupt discontinuation of analgesic treatment after incorrect prolonged use at high doses may cause 

headache, fatigue, muscle pain, neuroticism and autonomous symptoms. Such withdrawal symptoms 

will subside in a few days. Until then, avoid taking more painkillers and do not start treatment unless 

your doctor recommends it. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Possible side effects are defined as follows: 

Very common:  affects more than 1 in 10 users 

Common: affects 1-10 in 100 users 

Uncommon:  affects 1-10 in 1,000 users 

Rare:   affects 1-10 in 10,000 users 

Very rare: affects less than 1 in 10,000 users 

Not known:  frequency cannot be estimated from the available data.  

 

Rare side effects: 

- thrombocyte disorders, stem cell disorders (disorders in haematopoietic cells from bone 

marrow) 

- allergic reactions 

- depression, confusion, hallucinations 

- tremor, headache 

- visual disturbances 

- swelling (abnormal accumulation of fluid under the skin) 

- abdominal pain, gastric or intestinal bleeding, diarrhoea, nausea, vomiting 

- impaired liver function, hepatic impairment, jaundice (with symptoms such as yellow skin and 

whites of the eyes), hepatic necrosis (destruction of liver cells) 

- rash, itching, sweating, urticaria, red patches on the skin, angioedema with symptoms such as 

swelling of the face, lips, throat or tongue  

- dizziness, generally feeling unwell, fever, sedation, interactions with other medicines 

- overdose and poisoning.  

 

Very rare side effects: 

- blood disorders (decreased thrombocyte count, decreased leucocyte count and decreased 

neutrophil count, haemolytic anaemia (abnormal destruction of red blood cells)) 

- low blood sugar  

- hepatotoxicity (chemically induced liver damage) 

- cloudy urine and renal disorders 

- severe allergic reactions that require discontinuation of treatment.  

 

 



 

 

 

Side effects of unknown frequency: 

Epidermis necrolysis (life-threatening skin disorder), multiform erythema (allergic skin reaction or 

infection), Stevens-Johnson syndrome (severe life-threatening skin disorder), swelling of the throat, 

anaphylactic shock (severe allergic reaction), anaemia (low red blood cell count), changes in liver and 

hepatitis (inflammation of the liver), changes in kidneys (severe renal impairment, blood in urine, 

inability to pass urine), gastrointestinal disorders, vertigo.  

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects, you can help provide more information on the safety of this medicine.  

 

 

5. How to store Paracetamol Actavis 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the carton after EXP. The expiry date 

refers to the last day of that month. 

 

Store in the original package at temperatures below 25°C. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Paracetamol Actavis contains 

– The active substance is paracetamol. One tablet contains 500 mg of paracetamol. 

– The excipients are lactose monohydrate, copovidone, microcrystalline cellulose, wheat starch, 

talc and magnesium stearate. 

 

What Paracetamol Actavis looks like and contents of the pack 

White or almost white flat tablets with bevelled edges and one side scored, diameter 13 mm.  

Tablet can be split into equal doses. 

 

Pack contains 10 or 20 tablets. 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 

Actavis Group PTC ehf 

Reykjavikurvegi 76-78 

220 Hafnarfjördur 

Iceland 

 

Manufacturer 

Balkanpharma-Dupnitza AD., 

3 Samokovsko Chausee Str., 

Dupnitza, 

Bulgaria 

 

http://www.ravimiamet.ee/


 

 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

UAB Teva Baltics Eesti filiaal 

Hallivanamehe 4 

11317 Tallinn 

Tel: +372 6610 801 

 

This leaflet was last revised in April 2022. 

 


